
!1 I l .! 1 
I I ! ! I, 

·o j 
State of Wisconsin \ D E P A R T M E N T 0 F N AT U R A L R E S 0 U R C E S 

STATE OF WISCONSIN 
SS 

DEPARTMENT OF NATURAL RESOURCES 

L, P. Voigt 
Secretory 

BOX 450 
MADISON, WISCONSIN 53701 

IN REPLY REFER TO:-----

TO ALL TO WHOM THESE PRESENTS SHALL COME, GREETINGS: 

I, L. P. Voigt, Secretary of the Department of Natural Resources, and 

custodian of the official records of said Department, do hereby certify that 

the annexed copy of Natural Resources Board Order No. W-28-74. was duly 

approved and adopted by this Department on July 19, 1974. I further certify 

that said copy has been compared by me with the original on file in this 

Department and that the same is a true copy thereof, and of the whole of 
[...]
a positive pressure head which is higher than the elevation of the ground surface will not 

be permitted. 

Hydro-pneumatic or pressure tanks may be approved in the situations described in NR 111.60 of 

this chapter. The following requirements must be met: 

(1) The tank shall be completely housed, or earth-mounded with one end projecting into an 

operating hOuse, to prevent freezing. If the tank is installed below grade, an electrical 

.1 controls and a1r release valves and any appurtenances which could permH water flooding the 

basement and contaminating the 1vater supply shall be extended to at least 24" above grade and 

terminate in a U-bend. 

(2) The tank shall have bypass piping to permit operation of the system while the tank is 

being repaired or painted. 

(3) Each tank shall have an access manhole, a drain, and control equipment consisting of 

pressure gauge, pressure relief valve, water sight glass, automatic air blow-off, and pressure 

or probe operated start-stop controls for the pumps. 

(4) The gross volume, in gallons, of the hydro·,pneumatic tank, shall be at least ten times 

the capacity of the largest pump, rated in gallons per minute. 

(5) An air compressor or other suitable means shall be provided to add air to the tank. 

(6) Each tank shall be identified by stamping shol'ling the manufacturer's name, a serial number, 

the allowable working pressl.lre and the year fabricated. 

(7) The tank shall have a ~-inch minimum side wall and head wall thickness. 

(Note: For safety requirements, consult Chapter 41, Boil er and Pressure Vessel Code, 

department of industry and human relations.) 

NR 111.36 Treatment. 
~~-----~----



3-21 

The design_ of treatmellt processes and devices sha 11 depend on cvR 1 ua tion of the nature 

and qU«lfty of .the particular water to be treated and the desired quality of the f'lnished water. 

lowing are the requirements of specific treatment processes. 

(1) l\er_ation. Aeration treatment devices described in this subsection may be used fo1· 

oxtdmtion, separation of gases or for taste and odor control. 

(a) Natural Draft Aeration. The design shall provide that: 

1. \'~ater is distributed uni f<Jrmly over the top tray; 

2. water is discharged through a series of three or more trays \'lith separa t 'ion of trays 

not less than 6 inches; 

3. trays are loaded at rate of l gpm to 5 gpm for each square foot of total tray 

area; 

4. trays have slotted, v1oven wire c: 1 oth or perforated bottoms; 

5. perforations are 3/16 to 1/2 inches in diameter, spaced 1 to 3 inches on centers, 

when perforations are used; 

6. 8 to 12 inches of inert media are used, such as coke or limestone, that will not 

disintegrate due to freezing cycles; 

7. aerated water receives disinfection treatment. 

(b) Forced or Induced Draft Aeration. Devices.shall be designed to: 

1. provide adequate countercurrent flow of air through enclosed aeration column; 

2. be insect-proof and lightproof; 

3. be such that the air intake is located above grade and the air introduced into 

column is passed through insect-tight screen and be as free of dust as possible; 



3-22 

4. insure that water outlet is adequately sealed to prevent unwanted loss of air~ 

5. be such that sections of the aerator can be easily reached and removed for 

maintenance. 

(c) fressure Aeration. This method may be used for oxidation purposes H a pilot plant 

study indicates the method's effectiveness; it will not be approved for removal of 

dissolved gases. Filters following pressure aeration shall have adequate exhaust devices 

for release of air. Pressure aeration devices shall be designed to cause a thorough mixing 

of compressed air with water being treated, and shall provide screened and filtered air. 

free of obnoxious fumes, dust, dirt and other contaminants. 

(d) Otlwr Methods of Aeration. Other methods of aeration may be permitted if their 

effect"i venes s is demonstrated and approved by the department. Such methods ·1 ncl ude 

but are not restricted to spraying~ diffused air and mechanical aeration. The treatment 

processes shall be designed to meet the particular needs 6f the water to be treat~d. 

(e) Protection from Wind. Aerators that discharge through the atmosphere shall _be 

protected by being placed in a louvered enclosure designed to provide easy access to the 
I 

interior. 

, (f) Protection f~om Contamination. Aerators that are used for oxidation or removal of 

dissolved gases from \'taters that 1dll be given no further treatment other than chlorination 

shall be protected from contamination from insects and birds and windborne debris or dust. 

(2) Iron a~1d Mang_?nese Control: Iron and manganese control, as used in this subsection, 

refers solely to treatment processes designed specifically for this purpose. The treatment 

process used will depend upo~ the character of the raw water. The selection of treatment 

processes shall meet specific local conditions as det~rmined by en~ineering investigations, 

including chemical analyses of representative samples of water to be treated. The deparbnent 

may require the operation of a pilot plant in order to gather all information pertinent to the 

design: Following are requirements for specified treatment processes. 



3·-23 

iQ 'l)}ddation may be by aeration, as indicated in subsection (1), or by chemical 

cixid11tion with chlorine or potassium permanganate. 

2. I\ de ten ti on period of 1 /2 to 3 hours. as determ'ined by pilot s tu di es, sha 11 be 

provided follol'ling oxidation by aeration in order to insure that the oxidation reactions 

are as complete as poss·ible. The detention period may be omitted v1here a pilot plant 

study indicates no need for detention and department approval is obta'ined. The 

detention basin shall be designed as a holding tank with sufficient baffling to 

prevent short circuits. Sludge collection equipment is not required; however, the 

floor shall be sloped to facilitate cleaning. Sedimentation basins shall be provided 

when treating water with high iron or manganese content or where chemical coagulation 

is used to reduce the load on the filters. 

3. Lise of rapid rate pressure filters as well as gravity filters may be considered 

for iron and manganese remova 1. Use. however. is subject to the fo 1101·1i ng con di ti ons: 

a. Minimum criteria relative to number, rate of filtration. structural details il.nd 

hydra.ulics, filter med'ia, etc., provided for rap'it1 rate grav'ity filters in NR 111.45 

also apply to pressure filters where appropriate. 

b. Generally, the design filtration rate shall be three gallons per minute per square 

foot of filter area. High or lower rates rnv.y be justified based on in~plant or pilot 

plant studies. 

c. Filter design shall provide for: 

1) loss of head gauges \\!ith a suitable range in head on the inlet and outlet 

pipes of each filter; 

21 an easily readable meter or flow indicator on each battery of filters; a 

fl ow ·1 ndi ca tor ·1 s recommended for each ffl tc"rfog unit; 

3) filtration and back\'iashing of each f'llter indiv·tdual'ly 1·1ith an arningement 

of piping as simple as possible to accomplish these purposes; 



4) mirrlmum side wa11 she·11 height of 5 feet (Note: a corresponding reduction 

in side wa11 height may be approved 1•1here proprietary bottoms permit reduction 

of the gravel depth); 

5) wastewater collection 18 inches above the surface of the media; 

6) an underdrain system to efficiently collect the filtered water and 

distribute the backwash; 

7) backwash and air relief valves terminating 1·1ith an air break at least 24 inches 

above the floor. 

(b) Rern_QyfilLLime Processes. (See subsection (3) (a) following for requirerr,ents.) 

(c) RemovQ.UY Uni~ Usj_!J.g_P..Q.!_ass i um Permangana_!.~_~enerati otl'.'_. This process 1 consisting 

of a continuous feed of potassium permanganate to the influent of a ma.hganese greensand f'ilterj 

1s more applicable to the removal of iron plus manganese than to the removal of iron only 

because of economic considerations. As an alternate method, application of the potassium 

perma.nganat.e to the greensand on a 11 ba.tch 11 basis nmy be considered. The following apply: 
t 

1. The permanganate shall be applied as far ahead of the filter as practical; 

2. Other oxidizing a.gents or processes. such as chlorination or aeration, may 

be used prior to the permanganate feed to reduce the cost of the chemical; 

3. Normal filtration rate shall be 3 gpm per square foot; 

4. Normal wash rate shall be 8 to 10 gpm per square foot; 

5. f\'l r washing -may be provided. 

(d) 1~!1J.9_V<11-1.:J:: Ion Exc~an9~. This process of iron and manganese removal shall not be 

usNl un 1 ess p'il ot p 1 ant s.tud·I es have demonstrated that satisfactory removal eff i ci enci es 

can be continuously provided. There must be no oxidation of the iron or manganese prior 

to the process. (See subsection (3) (b) follo1·1ing for requirements.) 



3:-25 

(e) ~egues_tr_ation. This process is suitable only for lo\'/ contents of fron and manganese, 

generally 1.0 mg/1 or less. Where phosphate ~reatment is used~ chlorine residuals shall be 

maintained in the distribution system. In addition: 

1. The point of appl'ication shall be prior to any aei'ation or oxidation and as far 

upstream as practical from the chlorine application. 

2. A positive displacement type feeder equipped vii.th an anti-s·iphon valve shall be 

used. 

3. Chemica'ls for new or existing installations shall be approved by the department. 

4. Stock phosphate solution shall be d·isinfected by. carry'ing approximate'ly 10 mg/l 

chlorine residual. 

(3) Softenj1~9.· The softening process selected shall be based upon the chern'ical qualities of 

·the ra\'I water. the desired finished \'la.ter qua1ity, the requil'ements for disposal of s·1udge or 

brine wastet the cost of plant and chemicals, a.nd plant location. Applicabil'ity of process 

chosen shall be demonstrated and discussed in detail in the engineer's report. In areas of 

very hard water the sodium 1eve1 s in cation exchange softened via ter sha 11 be considered in 

selecting the treatment process. Following are requirements for specific processes: 

(a} ·Lime-Soda Process. The applicable design standards for lime-soda softening of 

ground 11ater are the same as those for conventiona 1 cl arification-fi ltrati on surface 

water treatment plants, except that the minimum settling time can be reduced to two 

hours. Where softening is included in the surface water treatment process, the 

clarification criteria shall govern. (See NR 111.44 for criteria pertaining to softening 

with solids contact units and NR 111.45 for filtration requirements.) In addition: 

1. Mechanicill sludge removal equipment shall be provided in the sedimentation 

basin. 

2. Determinations shall be made for the carbon d1ox1dc.content of the raw water. 

(Note: \>Jhcn concentrat'ions exceed 10 nri 11 i grams per 1 Her, the economics of remova 1 



3-26 

by aeration as opposed to removal with lime should be considered. (See NR 111.36(1) 

for aeration requirements.) 

3. Equipment for stabilization of water softened by the lime-soda process is 

required. (See NR 111.56 for stabilization requirements.) 

4. Provisions shall be included for proper disposal of softening sludges. (See 

NR 111.86 for design requirements.) 

5. The use of excess lime shall not be considered an acceptable substitute for 

chlor'lnation or any other approved method of disinfection. (See NR 111.53.) 

(b) Ion~ch~Q.9.§:.1.t9.S'.ess. Iron, manganese, or a combinat'ion of both in the oxidized 

state or unox·idized states may cause resin foul'ing in the ion exchange process. Pretreat-

ment shall be required whenever the content of iron, manganese, or a combination of both 

is one milligram per liter or more. In specific instances, the department may also require 

pretreatment 1·1here lesser amounts exist. In add'ition: 

1. The units shall be of pressure or gravity type~ of either an upf1ow or downf1ow 

.design, using automatic or manual regeneration. (Note: Automatic regeneration is 

suggested for small plants.) 

2. The design capacity for hardness removal shall not exceed 20,000 grains per 

cubic foot when resin is regenerated with 0.3 pounds of salt per kilograin of 

hardness removed. 

3. The depth of the exchange material shall not be less than 3 feet. 

4. The rate of softening shall not exceed 7 gallons per square foot per 

minute, and the backwash rate shall be 6 to 8 gallons per square foot per minute. 

5. The free board v1il 1 depend upon the specH'ic grav'ity of the media and the 

direction of water flow. 



3-27 

6. The bottoms, strainer systems and support for the exchange materials shall 

conform to cr'iteria provided for rapid rate gravity filters in NR 111.45. 

7. Facilities shall be 1nc1uded for even distribution of the brine over the entire 

surfacP. of both upflow or downflow un"its. · Backwash. rinse and air relief discharge 

pipes shall be installed in such a manner as to prevent back-siphonage. 

8. A bypass shal"I be provided around softening units to produce a blended \•tater 

of desirable hardness. Meters shall be installed on the bypass line and on each 

softener unit. An automatic proportioning or regulating device and shut-off valve 

sha11 be provided on the bypass line. The depa.rtment may require treatment of 

the bypc'<ssed water to obtain accepta.b 1 e 1 eve ls of iron or manganese in the 

fin·ished \'tater. 

9. Haters having 5 units or more turbidity shall not be applied directly to the 

cation exchange softener. Silica gel materials shall not be used for waters having a 

pH above 8.4 or when iron is present. When the applied water contains a chlorine 

res·idual the cation exchange material shall be <i. typt~ that is not damaged by residual 

chlorine. Phenolic resin should not be used. 

10. Brine storage tanks must conform to the following requirements: 

a. The wet storage tank shall be designed to hold at least l 1/2 times the volume 

of salt delivered to pemit refill before the tunk is completely empty. The volume 

of both salt and brine storage to be provided will depend upon the size of the 

plant; the proximity and assuredness of the salt source, and the method of 

delivery. 

b. The storage tank shall be isolated from possible sources 

of contamination, specifically: 

1) it shall be properly covered and equipped with manholes having 

watert·ight covers to prevent entry of surface runoff; 



2) overflows and vents shall be designed in accordance with NR 111.62(4) 

and NR 111.62(6)t respectively; 

3) the water for filling the tank shall be d·istributed over the entire 

surface of the tank by p·ipes at least 2 pipe diameters above the 

maximwn liquid level in the tank or be protected from back-siphonage; 

4) the underdrain collection system shall be covered with a screen or 

perforated plate to allow brine but not salt to pass through. 

c. A sampling tap shall be provided on the brine discharge line in order that 

the concentration of brine can be determined. A suitable means for measuring 

the volume of brine used for regeneration shall be provided. 

(Note: It is reconnnended that the inter·ior concrete surfa.ces of brine storage 

tanks be painted with a salt-resistant sealing compo~nd or paint to prevent 

det8ri orat·I on.) 

11. BrinejiQ_stes .. (See NR 111.84 for requirements.) 

12, Samplt.Q.9...Jl.!.lSLJestinil_. Smooth-end sarnpl·ing taps shall be provided for control 
' 

purposes. Taps shall be located on each raw water source, each treatment unit 

influent and en.ch treatment unit effluent. Testing equipment shall be provided to 

adequately control the treatment process at all plants. 

13. Stabilization. Water from ion exchange treatment plants shall be stabilized 

as required in NR 111.55 (4). 